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7.500 MHz 7.538 MHz 300.000 Hz 831.51875 MHz -65.48 dBm -84.99 dB -45.48 dB
7.538 MHz 15.000 MHz 100.000 kHz 831.64660 MHz -40.46 dBm -59.96 dB -27.46 dB
-7
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FCC RF Test Report

Report No. : FG272913E

LTE Band 26 / 15MHz / 256QAM

Spectrum Emission Mask
Tx Power 17.48 dBm

Standard: None
Tx Bandwidth 15.000 MHz

RBW 150.000 kHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-15.000 MHz 7.538 MHz | 100.000 kHz 516.44068 MHz “46.23 dBm 63.71 db 33.23 db
-7.538 MHz -7.500 MHz 300,000 Hz 816,48125 MHz -70,92 dBm -88.40 dB -50,92 dB
7.500 MHz 7.538 MHz | 300.000 Hz 831.51875 MHz -69.78 dBm -87.26 db -49.78 dB
7.538 MHz 15.000 MHz 100.000 kHz 831.55932 MHz -45.11 dBm -62.59 dB -32.11 dB
~7
| ] e

Date 125 0CT 2002 04524

Highest Band Edge / 1 RB Highest Band Edge / 1 RB max
rum @ (| Spectrum L
Ref Level 24.60 dBm  Offset 4.60 dB Mode Sweep Ref Level 24.60 dBm  Offset 4.60 dé& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @12 AvgPyr
20 dblpit heck PABS 20 ghjput Gheck PABS
P< 200 ﬂ P<20( r\l
10 dBm H 10 dBm | {
0 dBm J \ 0 dém ‘ l
-10 d8m T -10 dem: Al
-20 dBm /’ L -20 dBm ‘f \'\
-30 dem T i n -30 dBm: / +
-40 dBm \L ﬂ 40 dBm ﬁ I
50 dehn y ‘\ 50 dem t 1= y
A 1+ W] /| i ) A I
&0 d — e < f=d e T 60 dBm A R - —
ok o = o S S -
-70 dBm 1 70 dem I
Start 809.0 MHz 691 pts Stop 839.0 MHz Start 809.0 MHz 691 pts Stop 839.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 16.80 dBm Tx Bandwidth 15.000 MHz RBW 150.000 kHz Tx Power 16.78 dBm Tx Bandwidth 15.000 MHz RBW 150.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
~15.000 MHz 7538 MAz 100000 kHz | 610.72379 MHz 44,89 dBm 61.69 dB 31898 15,000 MHZ 538 MRz | 100.000 Friz 51055287 MAz ~53.65 dom ~50.63 db 5065 08
=7.538 MH2 -7500MHz 1 300.000 Hz 816 48125 MH2 -67.53 d2m -84.33 d@ -47.53 dB -7.538 MHz -7.500 MHz | 300,000 Hz 816.48125 MHz -90.08 dBm | -108.85dB -70.08 dB
7.500 MHz 7.538 MHz | 300.000 Hz 83151875 MHz -§0.60 dém | -106.40 dB -69.69 dé 7.500 MHz 7.538 MHz | 300,000 Hz 83151875 MHz -67.14 dBm 83,91 dB -47.14 dB
Z.538 MHz 15.000 Mz £_100.000 kHz |_B37.31385 WHz =52.26 dBm -59.06 d& =33.26 &8 7.538 MHz 15.000 MHz | 100.000 kHz | 831.55932 MHz -43.57 dem 60.34 dB -30.57 dB
i [ | N ™)
Date: 15.0CT.2022 00:45:36 Date: 15.0CT 2022 020138
Band Edge / Full RB
Spectrum I :%J
Ref Level 24.60 deém Offset 4.60 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
— Es
o0 ghifpit heck PASS
P<200y
10 dBm
0 dem
-10 dBm f-( ﬁ\
| i
-20 dBm | i\
-30 dBm / \
-40 dBm /
50 de pomdrariy primatnt P, M A T ptton ot e,
r»ﬁﬁu dBm
-70 dBm
Start 809.0 MHz 691 pts Stop 839.0 MHz
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit Twrk PARS Limit l‘thnrk
['I-'IIRI[]H.\' INE_ABS PABS .10 aﬁ[_h»- SPURIOUS INE_ABS
_LINE_ABS_ ED _LINE_ABS_
20d
-30 dBm
-40 dBm
| |
T — . o] |[| =0 9B I ) o p— ——r
-60 dBm
- I
70 dB 70 dBm
80 de -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -28.12 dBm -15.12 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -61.06 dBm -48.06 d&
529,000 MHz 1.000 GHz 100.000 kHz 844.11838 MHz -64.42 dBm -51,42 dB 520,000 MHz 1.000 GHz 100.000 kHz 829.08541 MHz -64.10 dBm -51.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62853 GHz -45.75 dBm -32.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -45.26 dBm -32.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49.57 dBm -36.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -50.14 dBm -37.14 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.78680 GHz -51.69 dBm -38.62 db 7.000 GHz 9,000 GHz 1.000 MHz 8.78330 GHz -51.31 dBm -38.81 dB
hid bl
L JL J L L J
Date: 14.0CT.2022 21:04.04 Date: 14.0CT.2022 21:02:22
Highest Channel / QPSK
Spectrum I |u§
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 &dHF PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm l
|. " e e ey
-60 dBm J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 814.000 MHz 100.000 kHz 813.02049 MHz -64.32 dBm -51.32 dB
829,000 MHz 1.000 GHz 100.000 kHz 829.25624 MHz -61.93 dém -48.93 db
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -44.95 dém -31.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -50.00 dBm -37.00 d&
7.000 GHz 9,000 GHz 1,000 MHz 8.76531 GHz -51.82 dBm -38.82 db
7

L

) |

Date 14 0CT 2022 240040
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LTE Band 26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PAES Limit l‘thnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- t -10 deffi=—
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-60 dBm
u I
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -23.22 dBm -10.22 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -59.89 dBm -46.89 dB
829,000 MHz 1.000 GHz 100.000 kHz 830.45205 MHz -64,33 dBm -51,33 dB 829,000 MHz 1,000 GHz 100.000 kHz 831.64785 MHz -64.01 dBm -51.01dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -45.78 dBm -32.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -49.73 dBm -36.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -50.02 dBém -37.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.75981 GHz -51.67 dBm -38.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.81430 GHz -51.31 dBm -38.81 dB
_— _—
)i | X i (|| (]

L JL

Dater 14 OCT 2022 21-52:52

L JL

Date: 14 OCT 2022 21:51:10

Highest Channel / QPSK

Spectrum I

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
10 &dHF PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm -
-60 dem J"' —
=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit |
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -63.54 dBm -50.54 dB
829.000 MHz 1.000 GHz 100.000 kHz 829.08541 MHz -63.39 dém -50.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -44.86 dBm -31.86 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -50.09 dem -37.09 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.77631 GHz -51,72 dBm -38.72 db
7
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J
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LTE Band 26 / 5MHz

Spectrum L
Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dB -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 derr -50 dBm t
il et .y arves
-60 der -60 dBm I
Lo ool
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW Frequency Power Abs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -27.52 dBm -14.52 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.02049 MHz -52.83 dBém -39.83 dB
829,000 MHz 1.000 GHz 100.000 kHz 831.64785 MHz -67.54 dBm -54,54 dB 829,000 MHz 1,000 GHz 100.000 kHz 829.08541 MHz -66.76 dBm -53,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -42.55 dBm -29.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -42.36 dBm -29.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -53.81 dBm -40.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -53.67 dBm -40.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.38315 GHz -59.68 dBm -46.68 db 7.000 GHz 9,000 GHz 1.000 MHz 8.77231 GHz -50,54 dBm -46,54 dB
_— _—
{ ) J v L] { )t J @ wa
Dater 14 OCT 2022 22°45:16 Date: 14 OCT 2022 22°47:35
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Spectrum I
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| Power Abs | ALimit |

30.000 MHz
829,000 MHz

814.000 MHz
1.000 GHz
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7.000 GHz
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1.000 MHz
1.000 MHz

813.80410 MHz
820.42707 MHz
1.63909 GHz
6.95476 GHz
7.82804 GHz

-50.66 dB
-53.41 dB

-63.66 dBm
-66.41 dBm

-42.71 dBm
-53.74 dBm
-59.66 dBm

-29.71 de
-40.74 db
-46.66 db
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum I u%-:

Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
.10 dﬂFLE PURIOUS J INE_ABS PASS
| SPURIOUS_LIME_ABS_
-20 dBm
-30 deém
-40 dBm
-50 dBm +

-60 dBm o

205 .
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -40.35 dBm -27.35 dB
829.000 MHz 1.000 GHz 100.000 kHz 8209.59790 MHz -67.63 dBm -54.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -43.31 dBém -30.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -53.85 dém -40.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90777 GHz -59.49 dém -46.49 dB
-r
L ) CURRENARD wa

Data: 18 OCT 2022 000504

LTE Band 26 / 15MHz

Highest Channel / QPSK

Spectrum I :%?

Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PAS
10 &dHF PURIOUS LINE ABS PAS

| SPURIOUS_LINE_ABS_
-20 dem

w

%]

-30 dBm

-40 dBm

-50 dBm

plamag, .-.1
-60 dBm

sl

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 814.000 MHz 100.000 kHz 813.80410 MHz -58.33 dBm -45.33 dB
829.000 MHz 1.000 GHz 100.000 kHz 831.64785 MHz -50.93 dém -37.93 db
1.000 GHz 3.000 GHz 1.000 MHz 1.63509 GHz -42.59 dém -29.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -53.85 dBm -40.85 db
7.000 GHz 9,000 GHz 1,000 MHz 8.81030 GHz -59,59 dBm -46,59 db
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Report No. : FG272913E

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0016
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

Sporton International Inc. (Kunshan)
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saronis. FCC RF Test Report Report No. : FG272913E

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 26 / 10MHz / QPSK / ANTO
Frequency ERP Limit Qvgr S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1632 -54.10 -13 -41.10 -61.07 1.58 10.70 H
2440 -41.46 -13 -28.46 -49.71 2.102 12.50 H
3256 -60.03 -13 -47.03 -68.92 2.856 13.90 H
Middle 4072 -55.15 -13 -42.15 -62.74 3.41 13.15 H
1632 -54.75 -13 -41.75 -61.72 1.58 10.70 vV
2440 -42.35 -13 -29.35 -50.60 2.10 12.50 vV
3256 -59.92 -13 -46.92 -68.81 2.86 13.90 \Y
4072 -58.43 -13 -45.43 -66.02 3.41 13.15 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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